
EVALUATION OF PERFORMANCE AND OPERATIONAL COSTS 
FOR THREE BIOLOGICAL NUTRIENT REMOVAL SCHEMES AT A 

FULL-SCALE WASTEWATER TREATMENT PLANT 

Karl G. Linden 
Department of Civil and Environmental Engineering 

Duke University 
Durham, NC 27708 

and 

James M. Hawkins, and Mary P. Bonislawsky 

Black & Veatch 
Charlotte, NC 

The research on which this report is based was supported by funds provided by the North 
Carolina Urban Water Consortium through the Water Resources Research Institute of 
The University of North Carolina. 

Contents of this publication do not necessarily reflect the views and policies of the Urban 
Water Consortium or the Water Resources Research Institute, nor does the mention of 
[...]
Phosphorus Release in the Anaerobic Zone, and Phosphorus Uptake in 
the Aerobic Zone During Phase 6 

FIGURE 48: Phosphorus Release in the Anaerobic Zone Versus Effluent 
Phosphorus Concentration for All BNR Processes During Phase 6 

FIGURE 49: Profile of Average Phosphorus ( m a  as PO4-P) Concentrations 
Throughout the Treatment Process for Each BNR Configuration During Phase 6 

FIGURE 50: Profile of Average Phosphorus (lbs of PO4-P) Mass 
Throughout the Treatment Process for Each BNR Configuration During Phase 6 

FIGURE 5 1 : Average Phosphorus Profile for the Modified OWASA Process 
During Phase 6. Error Bars for Each Point in the Treatment Process 
Represent the Standard Deviation 

FIGURE 52: Average Phosphorus Profile for the CNC Process During 
Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 

FIGURE 53: Average Phosphorus Profile for the UCTNIP Process During 
Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 

FIGURE 54: Profile of Average Nitrate (mgL as NO3-N) Concentrations 
Throughout the Treatment Process for Each BNR Configuration 
During Phase 6 

FIGURE 55: Profile of Average Nitrate (lbs as NO3-N) Mass 
Throughout the Treatment Process for Each BNR Configuration During Phase 6 

FIGURE 56: Profile of Average Ammonia (mgL as NH3-N) Concentrations 
Throughout the Treatment Process for Each BNR Configuration During Phase 6 

FIGURE 57: Profile of Average Ammonia (lbs as NH3-N) Mass 
Throughout the Treatment Process for Each BNR Configuration During Phase 6 

xiv 



FIGURE 58: Average Nitrate Profile for the Modified OWASA Process 
During Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 

FIGURE 59: Average Nitrate Profile for the CNC Process During Phase 6. 
Error Bars for Each Point in the Treatment Process Represent the 
Standard Deviation 

FIGURE 60: Average Nitrate Profile for the UCTNIP Process During 
Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 88 

FIGURE 61 : Average Ammonia Profile for the Modified OWASA Process 
During Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 89 

FIGURE 62: Average Ammonia Profile for the CNC Process During Phase 6. 
Error Bars for Each Point in the Treatment Process Represent the 
Standard Deviation 89 

FIGURE 63: Average Ammonia Profile for the UCTNIP Process During 
Phase 6. Error Bars for Each Point in the Treatment Process Represent 
the Standard Deviation 90 

FIGURE 64: Alkalinity Concentrations Across the Anoxic and Aerobic Zones 
for Each BNR Process Configuration During Phase 6 92 

FIGURE 65: Cost per Million Gallons for Blower Operation, Treatment and 
Acetic Acid Feed for the UCTNIP, CNC and Modified OWASA Processes 94 





LIST OF TABLES 

TABLE 1: NPDES Permit Limits for McDowell Creek WWTP 

TABLE 2: Summary of BNR Process Zones 

TABLE 3: Summary of BNR Process Advantage and Disadvantages 

TABLE 4: Summary of BNR WWTPs by Process Type 

TABLE 5: Summary of Reported BNR O&M Costs (adapted from 
Reardon, 1994) 

TABLE 6: BNR Cost Factors 

TABLE 7: Summary of Sampling Locations 

TABLE 8: Maximum, Minimum, and Average COD concentrations 
in all Operational Phases Throughout the Treatment Process (Day 1 - Day 541) 

TABLE 9: Grab Sample Concentrations of the RAS During the 
Modified OWASA BNR Process Configuration 

TABLE 10: Comparison of cfm and amps Recorded During the 
UCTNIP Process While Configured in Air-Flow Mode and Automatic DO Mode 

TABLE 11: Average MLSS, SRT, and Waste Rate for Each BNR 
Process Configuration During Phase 6 

TABLE 12: Average Flow (mgd) in Each Zone for Each BNR Configuration 

TABLE 13: Mean (Standard Deviation) for Each Phosphorus Point 
in the Treatment Process for Each BNR Configuration During Phase 6 

TABLE 14: The Minimum, Maximum, Median, and Average 
Phosphorus Concentrations for Each Point in the Treatment 
Process for Each BNR Configuration During Phase 6 

TABLE 15: Mean (Standard Deviation) for Each Nitrate Point in the 
Treatment Process for Each BNR Configuration During Phase 6 

TABLE 16: Mean (Standard Deviation) for Each Ammonia Point in the 
Treatment Process for Each BNR Configuration During Phase 6 

xvii 



TABLE 17: The Minimum, Maximum, Median, and Average 
Nitrate Concentrations for Each Point in the Treatment 
Process for Each BNR Configuration During Phase 6 

TABLE 18: The Minimum, Maximum, Median, and Average 
Ammonia Concentrations for Each Point in the Treatment 
Process for Each BNR Configuration During Phase 6 

TABLE 19: Comparison of Cost Per Million Gallons Treated for Each BNR Process 93 

TABLE 20: Comparison of BNR costs at McDowell Creek WWTP 
to BNR costs reported by Reardon (1 994) 

TABLE 2 1 : Process Comparison Matrix for NC Utilities 98 

xviii 



SUMMARY AND CONCLUSIONS 

Three different BNR processes were studied over 2 years. The UCTNIP process was on-line for 
approximately 18 months, the CNC process was on-line for approximately 4 months, and the 
modified OWASA process was on-line for approximately 2 months. The original objective was 
to operate each BNR process for the same amount of time. However, this was not possible due 
to operational issues, continuing upgrades, commitment to effluent quality, and time constraints. 
The UCTNIP process appeared to be the most stable of the three processes; therefore, plant 
operators preferred that this process remained on-line throughout most of the study. 

Each BNR process was analyzed similarly by profiling nutrients throughout the treatment train 
and documenting chemical usage and power consumption. On a cost basis, there was not a 
significant difference between processes. The ability to meet effluent limits, with the least 
operational difficulty, became priority. 

Two sidestream processes (CNC and modified OWASA) and one mainstream process 
(UCTNIP) were analyzed. At McDowell Creek WWTP, it appeared as if the mainstream 
process was more stable than the sidestream processes. The disadvantages to using a mainstream 
process result from the influent wastewater flow being routed through the anaerobic zone. 
During high flows, unstable conditions may occur. Influent wastewater may contain high levels 
of DO or low substrate levels. If these situations occurred regularly, it would be more efficient 
to switch to a sidestream process where the anaerobic zone is protected fiom the influent flow. 

Nitrogen removal at McDowell Creek WWTP was achieved without much emphasis on process 
control. Because the phosphorus limits were the more stringent, process control focused on 
phosphorus removal. In general, sidestream processes appear to work better in the warmer 
summer months, whereas the UCTNIP process was favored in the colder winter months. 

Results of the cost comparison indicated that costs do not vary significantly between the three 
BNR processes. Acetic acid and alum are the chemical additions that increase operational costs. 
Optimization and further analysis of chemical addition is necessary. 

IMPACT OF BNR AND STRINGENT NUTRIENT LIMITS ON MCDOWELL CREEK 

Prior to May 1, 1999, McDowell Creek WWTP did not have total phosphorus or nitrogen limits. 
A water quality monitoring program has been ongoing jointly between the NC Division of Water 
Quality and the Mecklenburg County Department of Environmental Protection (MCDEP). The 
water in McDowell Creek and McDowell Cove in Mountain Island Lake had been identified as 
having only faidgood water qualit;.. Water quality indices from Mountain Island Lake in 1999 
ranged from fair to excellent. Poorer ratings were seen in McDowell Creek Cove due primarily 
to higher nutrient levels and algae growth in the cove. MCDEP has established a water quality 
index based on a scale of 1 to 100, with 50 as fair and 100 as excellent water quality. In 1999, 
the annual average water quality indices in McDowell Creek and in the McDowell Creek cove 
were 66 and 64, respectively (MCDEP, 2000). 

Water quality in McDowell Creek Cove has frequently been rated of poorer quality than the rest of 
Mountain Island Lake, due to point source inputs of nutrients fiom McDowell Creek WWTP and 

xix 



nonpoint source inputs of nutrients fiom surface runoff. However, these treatment plant nutrient 
inputs were reduced once BNR was implemented, and the state of North Carolina placed limits on 
the amount of phosphorus and nitrogen that can be discharged by the plant (MCDEP 2000). 

The McDowell Creek Monitoring Plan was initiated in November 1998. The objective of the study 
was to assess the effectiveness of nutrient removal systems installed at McDowell Creek WWTP at 
reducing nutrient levels and improving water quality conditions in McDowell Creek and McDowell 
Creek Cove. In order to accomplish this objective, additional monitoring upstream and downstream 
of the WWTP discharge was performed by MCDEP (MCDEP 2000). 

Since the implementation of nutrient removal, the total phosphorus levels in McDowell Creek 
downstream of the WWTP discharge have decreased dramatically. The decrease of total 
phosphorus concentrations in lower McDowell Creek fiom November 1998 - November 1999 was 
approximately 3 mg/L. The concentration of total phosphorus in McDowell Creek continues to 
remain below MCDEP action level for streams (0.5 m e ) .  While the water quality rating at the 
sampling location in McDowell Creek Cove improved slightly this year, it still ranks below other 
locations on the lake. It may be several years before the full effect of this reduction is seen due to 
stored nutrients in the sediments of the cove and nonpoint inputs fiom the McDowell Creek 
Watershed (MCDEP 2000). 



RECOMMENDATIONS 

The results of the study showed that BNR is more sensitive than conventional treatment and must be 
monitored closely to achieve efficient operation. Operation of WWTPs is site-specific, thus a 
significant period of trial must be completed before performance optimization can properly be 
assessed and assured over the long-term. 

Regular maintenance inspections are necessary to ensure proper mechanical performance. If a 
pump or mixer breaks down, it usually leads to operational failure. Keeping backup pumps 
available (when reasonable) may help ensure quality mechanical performance. Optimization of 
chemical inputs, such as acetic acid and alum, is necessary after steady state operation of the BNR 
process has been achieved. Belt press filtrate and any other return streams must be monitored and 
regulated as closely as possible to eliminate slug inputs of nutrients that may lead to upsets in the 
BNR balance. 

CONTlNUATION/IMPROVEMENT OF STUDY 

A continuation of the study would provide more conclusive data for the BNR processes at 
McDowell Creek WWTP. Now that all of the baseline data have been collected, continuing the 
study would focus on optimizing each BNR process over a longer time period and comparing 
under equal operating conditions. Due to uncontrollable operational upsets and continuing 
upgrades, an extensive long-term study was not possible during the period of work described 
herein. 

THE FUTURE OF MCDOWLL CREEK WWTP 

Black & Veatch (2000) will expand McDowell Creek WWTP to 15 mgd capacity by 2005. In light 
of the current operational issues the facility has encountered, many upgrades will be included in the 
expansion. The expansion of the McDowell Creek WWTP is planned in two phases. The first 
phase will increase the plant capacity to 9 mgd. Proposed improvements for the first phase will 
include a new 3-mgd basin to implement 5-stage BNR, membrane filtration, permanent belt filter 
presses for dewatering, thickening equipment to eliminate co-thickening in the primary clarifiers, a 
filtrate equalization basin, sidestream treatment for dewatered sludge filtrate, and electrical and 
instrumentation system improvements. The alum feed system will be upgraded so alum feed can be 
initiated to the primary clarifiers or to the final clarifiers. Multiple alum dosage points offer 
maximum flexibility in meeting effluent phosphorus limits. The flexibility offered is to use one or 
both of the dose points to optimize phosphorus removal performance. A five-stage BNR 
configuration is planned to increase denitrification in the biological basin and to minimize tertiary 
denitrification filter usage. If the tertiary denitrification filters are overfed acetic acid, the result 
could be an excessive amount of BOD in the plant effluent, which may result in violation of permit 
limits. 

The second phase will increase the plant capacity to 15 mgd. Proposed improvements for the 
second phase will include storm equalizatiodday tank basin, two additional new 3-mgd basins to 
implement 5-stage BNR, a new anaerobic digester, standby power improvements, electrical and 
instrumentation system improvements, and new maintenance facilities. 

xxi 



Construction of the 9 mgd improvements is expected to begin in December 2001 and will overlap 
with construction of the 15 mgd improvements, which are expected to begin in June 2002. The 
proposed two-phase expansion is expected to have the capacity to service the area through 2029. 
When applying for new NPDES permit limits, it is expected that the concentration of nutrients 
permitted for discharge to McDowell Creek will decrease in order to maintain the mass of nutrients 
currently discharged into the stream. These plant modifications will provide improved effluent 
quality, particularly for solids and nutrients. The microfiltration equipment will eliminate virtually 
all solids in the plant discharge. The fmal design of the plant improvements will ensure compliance 
with all applicable regulations, particularly in regard to the water quality in McDowell Creek and 
Mountain Island Lake. 

xxii 



INTRODUCTION 

Eutrophication is the process by which a body of water undergoes an input of excessive 
nutrients, primarily nitrogen and phosphorus, initiating a sequence of algal growth (bloom) and 
decay that ultimately depletes oxygen and alters biodiversity. Some algae species may produce 
toxins that lead to fish lesions and threaten local economy and health. Algal blooms can reduce 
water quality to the point where it is no longer suitable as a drinking water source, even after 
treatment (Hecky and Glham, 1988). 

Inputs from both point and non-point sources may elevate nutrient levels in lakes and rivers. 
Stormwater run-off is typically the most significant contributor in wet weather conditions, and 
wastewater treatment plants (WWTPs) are often the major contributors in dry weather 
conditions. The level of impact in the receiving water is not only dependent on pollutant 
loading, but also the degree of dispersion and dilution available, as well as the characteristics of 
the specific aquatic ecosystem. Nutrient levels in rivers and streams are fundamentally linked to 
flow conditions. Especially during periods of low flow, fine sediment, organic matter, and 
sediment-bound phosphorus accumulate within rivers and streams, increasing nutrient levels. 
Inputs from WWTPs are diluted less when stream flows are low (Hecky and Kilham, 1988). 

Concerns over nutrient enrichment of surface waters with nitrogen and phosphorus loads from 
both point and non-point sources are growing in North Carolina and elsewhere. Because of these 
concerns, WWTPs are facing stringent limits on concentrations of effluent nutrients discharged 
into nutrient sensitive waters. To control wastewater nutrient inputs, a number of biological and 
chemical processes may be utilized at a wastewater treatment facility. 

Early wastewater treatment systems were designed to remove organic matter. As 
industrialization and population growth continued, design of wastewater treatment systems 
began focusing on removing the nutrients that cause eutrophication. Research during the last 